
DOE/EA-1 346

DRAFT

ENVIRONMENTAL ASSESSMENT

REINDUSTRIALIZATION PROGRAM
AT THE

PORTSMOUTH GASEOUS DIFFUSION PLANT
PIKETON, OHIO

May 2001

U.S. Department of-Energy
Oak Ridge Operations Office

Oak Ridge, Tennessee

,Xr)-4etv L-> 4 UA %.i . k on,
APPROVED FOR RELEASE BY:

7 W -

Released
for

Public Review



Department of Energy
Portsmouth Site Office
P.O. Box 700 May 9, 2001
Piketon, Ohio 45661-0700 EM-97-0022
Phone: 740-897-5010

U.S. DOE Environmental Information Center
3930 U.S. Rt. 23
P.O. Box 693
Piketon, Ohio 45661

To Whom It May Concern:

DRAFT ENVIRONMENTAL ASSESSMENT

Enclosed for your review and comment is the U.S. Department of Energy's (DOE) Draft
Environmental Assessment that evaluates potential impacts of transferring by lease and/or
[...]
12 (100 miles) to the west. The Port of Columbus International Airport (160.9 km or 100 miles north) is
13 served by 17 airlines providing 250 flights daily. The Tri-State Airport (88.5 km or 55 miles southeast),
14 Huntington, West Virginia, is served by 4 airlines and 18 flights per day. The Portsmouth Regional
15 Airport, serving private and charter aircraft is 30.58 km (19 miles) southeast, near Minford, Ohio. The
16 Pike County Airport, located near Piketon, is a small facility for private planes. The Pike County
17 Aviation Authority has propdsed a capital improvement program to improve and enhance airport
18 services.

19 3.9.2 Utilities

20 3.9.2.1 Electricity'and natural gas

21 PORTS is supplied electricity by the Ohio Valley Electric Corporatiop (OVEC) under a long-term
22 contract that runs through 2005.'OVEC operates two coal-fired power plants (Kyger Creek and Clifty
23 Creek on the' Ohio River) that were built for and dedicated to serving PORTS. Their'" combined
24 generating capacity is comparable to the PORTS design load of 2260 megawatts (MW) although the
25 DOE-OVEC contract calls only for a firm power supply of 1940 MW. According to the DOE-USEC
26 lease agreement, DOE continues to administer the power contracts that supply electric service to
27 PORTS. USEC pays DOE for purchased power, which in turn pays the power suppliers who are under
28 an existing contract.

29 There are four switchyards on the site. The Don Marquis Substation, which covers approximately
30 10.52 ha (26 acres) on the crest of a hill northwest of Perimeter Road, is a high-voltage station operated
31 and maintained by the OVEC. High-voltage electrical power (345 kV) is received from overhead power
32 lines at the X-533 and X-530 switchyards.High-voltage oil circuit breakers and gas circuit breakers
33 provide line switching capability arid fault protection, and large'oil-filled transformers step down the
34 power to 13.8 kV. Air-circuit breakers at the X-533 and X-530 switch houses provide protection and
35 control for the numerous 13.8-kV distribution feeders leading to the' GDP process buildings, auxiliary
36 buildings, and substations. Construction in thie GCEP area'included additional 345-kV circuit breakers in
37 the northern section of the X-530 Switchyard. The new'er high-voltage breakers and existing X-530
38 breakers feed 345 kV to the X-5000 Switchyard through oil-filled 345-kV underground feeder cables. The
39 switching arrangement provides a highly reliable source of power for GCEP. At X-5000, oil-filled
40 345/13.8-kV transformers feed power to the 13.8-kV air- circuit breakers in the X-5000 Switch House
41 that control and protect the distribution circuits serving the GCEP area facilities. I

42 The various high-voltage overhead power Iinei connecting Don Marquis, X-530, and X-533 with
A3 each other and with the external power grid are owned and maintained by OVEC. The underground

01 -046P(docyO50401 3-31



I high-voltage system of the underground 345-kV feeders from X-530 to X-5000 are owned by DOE and
2 leased to USEC.

3 Power is distributed from X-533 to. X-333 and from X-530 to X-330 through 13.8-kV distribution
4 cables. Some cables run through underground duct banks, and some are supported by aboveground cable
5 trays. The feeder cables from X-530 to X-326 are all located in underground duct banks. Most of the
6 major GDP facilities receive 13.8-kV power through underground duct banks. A 13.8-kV overhead power
7 system supported by wooden poles provides power to the well fields, sanitary landfill, X-61 1 Water
8 Treatment Plant, several warehouses, and several other facilities. A 2400-V overhead system provides
9 power for street lighting and security fence lighting.

10 Natural gas is not currently provided at the plant site, and small amounts of fuel oil are used. Several
11 outlying buildings are not supplied by the steam or recirculating heating water systems. These buildings
12 are space heated with fuel oil. Natural gas service is available from Pike Natural Gas Company's main
13 gas line near Zahfi's Comer, Ohio, approximately 8 km (5 miles) north of the site.

14 3.9.2.2 Steam distribution system

15 Steam is used in gaseous diffusion operations to vaporize UF6 , obtain UF6 samples from cylinders,
16 maintain process temperatures, clean equipment, heat sanitary water, and provide heat for process and
17 support operations. During the fall and winter months, some steam also is used for space heating.

18 Steam is generated at the X-600 Steam Plant, which contains three coal-fired boilers and electrostatic
19 precipitators, each capable of providing steam at 56,699 kg/h (125,000 lb/h) at 125 pounds per square
20 inch (psi). The steam plant contains the normal support equipment for boiler operation such as coal and
21 ash handling equipment and boiler feedwater treatment equipment. Coal is stored in the adjacent X-600A
22 C6al Pile Yard. All runoff from the coal yard and wastewater effluents from the steam plant are treated
23 for pH adjustment and heavy metal removal at the X-621 Coal Pile Runoff Treatment Facility. Treated
24 effluent flows into the South Holding Pond. Sludge generated at X-621 is buried in the X-735 Landfill.
25 The coal supplier hauls coal ash off-site under a contractual agreement.

26 Steam is distributed to .most major GDP facilities through aboveground insulated pipes: Parallel
27 piping is provided to return condensate to X-600. Steam usage within the GCEP area is minimal. Steam
28 and condensate return piping in this area is aboveground with a single 15.24-cm (6-in.) supply line tapped
29 into both the east and west supply headers at X-600.

30 3.9.23 Water systems

31 PORTS requires a reliable supply of large amounts of water for process cooling, fire protection, and
32 sanitary use. During plant construction, the X-605G Well Field and the X-605H Booster Station were
33 installed to supply water for construction and for subsequent sanitary consumption. From plant startup in
34 1955 until 1965, water was routinely taken from the Scioto River at the X-608 Pumphouse, 6.44 km
35 (4 miles) northwest of the site, and transported through a single 120-cm (48-in.) reinforced concrete
36 pipeline to the site.

37 Additional well fields were constructed to supply high-quality groundwater as a substitute for the
38 poorer quality river water. However, the capability of pumping river water was retained for emergency
39 use. The X-608A Well Field entered service in 1965, and the X-608B Well Field followed in 1975. Both are
40 adjacent to the X-608 Pumphouse. Water flows from these well fields to the X-611 Water Treatment Plant
41 on the site through the 120-cm (48-in.) concrete pipeline. Water from the original well field, X-605G,
42 flows through a 25-cm (10-in.) plastic tie line into the 120-cm (48-in.) line.

01-046PfdoyO5OI33 3-32



I The X-605 and X-608 well fields contain 19 wells with a total pumping capacity of almost
2 114 million Lid (30 MGD). However, because of aquifer condition, periodic silting and encrustation of
3 the wells, as well as normal maintenance outages, their combined reliable pumping capacity is between
4 57 and 66.5 million Lid (15 and 17.5 MGD).

5 The X-6609 Well Field, constructed to support the GCEP, is composed of 12 wells- with a'design
6 capacity of 32.68 million L/d (8.6 MGD). The X-6609 raw water supply is carried to the X-611l Water
7 Treatment Plant through a 75-cm (30-in.) line.-Water from X-605 flows to X-611 through a tie line into
8 the 75-cm (30-in.) line from X-6609. At X-61 1, the water is treated with lime to remove a major portion
9 of its carbonate hardness and a polymer for coagulation of precipitated solids. Following this softening

10 process, treated water flows directly into the basins of the GDP cooling towers to "make-up" for
11 evaporation and blowdown losses from the RCW system. The system, which consists of seven cooling
12 towers, three pumphouses, and supply and return headers paralleling the three process buildings, is used
13 to remove excess heat from the diffusion process.

14 Within the GCEP area, the principal elements of the Cooling Tower Water System consist of a
15 pumphouse, cooling tower, and distribution piping. The system can remove heat from the closed-loop
16 Machine Cooling Water Systems and from air conditioning condensers in various facilities.

17 Following the softening process at the X-61 I Water Treatment Plant, a portion of the water receives
1 8 additional treatment for use as sanitary water withinlhe facility. At X-61 1, the water is chlorinated, the
19 pH is adjusted, and the water is treated with a' phosphate compound for corrosion control. Residual
20 suspended solids and bacteria are removed in the X-61 IC Filter House, which contains four sand filters
21 having a combined rated capacity of approximately 15.2 million Lid (4 MGD).

22 At the X-61 IC Filter House, pumps discharge filtered water- into the'sanitary water distribution
23 piping system. The X-612 Elevated Water Tank has a 950,000-L (250,000-gal) capacity. X-612 is used to
24 maintain a stable pressure for the system (approximately' 85 psi).

25 The fire protection sprinkler systems for all GDP facilities, except the three process buildings and
26 their respective cooling towers, are fed from the sanitary water system. There are separate piping systems
27 within each building for sanitary purposes and fire protection. Fire hydrants throughout the site feed
28 directly off the sanitary water distribution piping.

29 The primary supply of sanitary water for the GCEP area is directly from X-611 through a pipeline
30 that parallels Perimeter Road to the X-6644 Sanitary and Firewater Pumphouse. The X-6613 Sanitary Water
31 Storage Tank, one of three .7.6-million-L (2-million-gal) concrete tanks,' is used for buffer capacity.
32 Booster pumps within X-6644 supply samitary water to the'GCEP area facilities and to the GDP area
33 through several connections with the GCEP1piping system.

34 A separate high-pressure firewater distribution system for the sprinkler systems in the three GDP
35 process buildings and their respective co6linig towers was constructed in 1959. The system is fed from the
36 RCW make-up water line leading from X-61 I and into the X-640-1 Firewater Pumphouse. Pumps within
37 X-640-1 are used to maintain an appropriate water level in the X-640-2 Elevated Storage Tank, which has
38 a capacity of 11.14 million L (300,000 gal). The tank has a height of 91.44 m (300 ft), which maintains
39 the system pressure at approximately 125 psi.

40 The high-pressure firewater system was extended to provide fire hydrant and sprinkler system feed
41 water for the GCEP area. Sanitary water flowing from X-611 to the X-6644 Sanitary and Firewater
42 Pumphouse can be valved to two firewater storage tanks that provide 15.2 million L (4 million -gal) of
43 backup capacity. Booster pumps within X-6644 feed water into the firewater distribution piping system

01 046P(docYO5040l 3.33



I throughout the newer facilities. Cross-connections also exist with the GDP high-pressure firewater piping
2 around X-326. The GDP/GCEP area high-pressure firewater system is considered one system with each
3 site serving as a backup to the other.

4 3.9.2.4 Wastewater treatment

5 The PORTS X-6619 Sewage Treatment Plant is located in Quadrant III. The plant was built in
6 1980 and became operational in 1981. It is comprised of four reinforced concrete buildings (screen
7 building, sludge pumping building, filter building, and chlorine building), totaling approximately
8 1524 m2 (5000 ft2); two circular clarifiers; four aeration tanks; two aerobic digesters; and five sludge
9 drying beds.

10 The PORTS sanitary sewers feed by gravity into one of six lift stations around the plant site or feed
11 directly to the X-614A Pump Station on X-6614J Sewage Lift Station. The sewage collection system is
12 constructed of vitrified clay tile. The lines from the Lift Stations to the X-614A Pump Station are vitrified
13 clay pipe, and the force main from X-614A to the X-6619 Sewage Treatment Plant is cast-iron pipe. The
14 Lift Stations and the Pump Station operate independently.

15 The X-6619 Sewage Treatment Plant utilizes aerobic digesters, aeration tanks, clarifiers, filters, and'
16 an activated sludge process to provide adequate sewage treatment. Following post-chlorination,
17 dechromanation, and effluent monitoring, treated wastewater flows directly to the Scioto River through a
18 pipeline. Dried digested sludge is containerized in 209-L (55-gal) drums and is stored as low-level waste
19 on-site pending subsequent disposal at Envirocare in Utah.

20 3.9.2.5 Holding ponds and lagoons

21 Holding ponds and lagoons are used to control. plant process effluent and storm water runoff. The
22 ponds and lagoons also promote chlorine dissipation and settling of sediment mobilized by storm water
23 runoff. Many also serve as spill retention basins to prevent off-site migration. of spills or accidental
24 discharges until treatment or recovery can be accomplished. Several ponds were designed specifically to
25 treat process effluent. For example, the X-61 1B Sludge Lagoon- is used for deposition of lime sludge
26 generated from the drinlkng water purification process. Table 3.13 summarizes all the holding ponds
27 on-site, their respective uses, and the surface water bodies into which they drain.

28 Table 3.13. PORTS holding ponds

Location
Pond (quadrant) Purpose/use Discharges to

X-230J5 West (Il) Control storm water runoff/sedimentation Scioto River
X-23016 Northeast (IV) Control storm water runoff/sedimentation Little Beavcr Creek
X-230.7 Northeast (11) Control storm water runoflsedimentation Little Beaver Creek
X-230K Southeast (I) Control storm water runofflcoal pile steam plant discharge Big Run Creek
X-230L North (IV) Spill retention/control storm runoff/sedimentation Little Beaver Creek
X-61 IAd Northeast (IV) Lime sludge lagoons (3), water treatment effluent Little Beaver Creek
X-61 I B Northeast (IV) Lime sludge lagoon, water treatment effluent Little Beaver Creek
X-701 Ba Northeast (11) Treatment of effluent East Drainage Ditch
X-2230M Southwest (I) Control storm water runoff/sedimentation from GCEP Scioto River
X-2230N West (III) - Control sedimentation from GCEP construction - Scioto River

29 Source: DOE 1999b.
30 'Converted to a prairie habitat.
31 GCEP = Gas Centrifuge Enrichment Plant.

01 -046P(docYO5040 43-34



1 3.9.2.6 Telecommunications

2 PORTS currently has two Fujitsu-Omni 53 telephone switches with 2300 existing line connections.
3 The site feed lines are copper cables capable of handling analog and digital signals through the Piketon,
4 Ohio, exchange. Long distance service is through the Federal Telephone System. Commercial phone
5 service is available. The site distribution system contains both copper and fiber-optic units.

6 3.10 NOISE

7 Noise at PORTS is intermittent and intensity levels vary. Noise levels associated with construction
8 and processing activities and local traffic are comparable to those of any other industrial site. No sensitive
9 receptor sites, such as picnic areas, recreation areas, playgrounds, active sports areas, parks, residences,

10 motels, or hotels, are in the immediate vicinity of PORTS.

11 3.11 EXISTING RADIOLOGICAL AND CHEMICAL EXPOSURES

12 3.11.1 Public Radiation Dose

13 Potential impacts on human health frim PORTS operations w-ere-calculated based on environmental
14 monitoring and surveillance data. The effect of radionuclides released to the atmosphere, was i
15 characterized by calculating effective dose equivalents (EDEs) to the maximally exposed person. (a*
16 hypothetical individual who is assumed to reside at the most exposed point on the plant boundary) and to
17 the entire population (approximately 918,000 residents) within 80.47 km (50 miles) of the plant. The
18 maximum potential EDE to an off-site individual from DOE air emission sources at PORTS in 1 999 was
19 0.00048 mrem/year. USEC calculated the maximum potential dose to an off-site individual in 1999 to be
20 0.28 mrem/year. The combined dose from USEC and DOE sources is well below the 10 mrem/year
21 NESHAP limit applicable to PORTS and the 300 mrem/year (approximate) dose that the average
22 individual in the United States receives from natural sources of radiation. The collective EDE to the en ire
23 population within 80.5 km (50 'miles) of PORTS in 1999 was 1.0 person-rem, based . on USEC
24 calculations of 1.0 person-rem/year from USEC sources and 0.00077 person-rem/year from DOE sources.
25 The collective EDE to the nearest community, Piketon, was calculated to be 0.15 person-rem/year, based
26 on USEC calculations of 0.15 person-rem/year from USEC sources and 0.00014 person-rem/year from
27 DOE sources (DOE 2000a). *

28 Based on a person driving past the PORTS depleted uranium cylinder storage yards to and from
29 work for a year, the maximum estimated potential exposure to a member of the public from radiation
30 from the' cylinder yards is less than 0.59 mrem/year. The averageyearly dose to a person in the
31 United States from natural and man-made radiation sources is approximately 366 mrem. The potential
32 estimated dose from the cylinder yards to a member of the public is less than 0.2% of the average yearly
33 radiation exposure for a person in the United States.

34 3.11.2 Occupational Radiation Dose

35 The Radiation Exposure Information Reporting System report is an electronic file created annually to
36 comply with DOE Order 5484.1. This report contains exposure results for all monitored individuals at
37 PORTS, including visitors, with a positive exposure during the previous calendar year. The 1999
38 Radiation Exposure Information Reporting System report indicated that there were no visitors with a
39 positive exposure. The average total effective dose in. 999 for all PORTS employees and subcontractors
40 was 0.83 mrem (DOE 2000a).

01 046P(doc)/050401
3-35



1 3.113 Public Chemical Exposures

2 Direct exposure to chemicals from PORTS does not represent a likely pathway of exposure for the
3 public. For airborne releases,- concentrations off-site are too small to present problems through dermal
4 exposure or inhalation pathways. Water discharge outfalls are located within areas of the site that are not
5 readily accessible to the general public. Public exposure to water from the outfalls on a daily basis is
6 highly unlikely, and ingestion of water directly from the outfalls is even less likely.

7 3.11.4 Occupational Chemical Exposure

8 Historically, PORTS operations involved the use of a variety of chemicals and toxic metal hazardous
9 materials to which workers (potentially) have been exposed. These included solvents (e.g., TCE, carbon

10 tetrachloride, methylene chloride, and benzene), toxic materials (e.g., arsenic, mercury, lithium,
.11 chromium, nickel, and beryllium), toxic gases (e.g., fluorine, hydrogen fluoride, welding fumes, hydrogen
12 cyanide, chlorine; chlorine trifluoride and its byproducts, and ammonia), acids (e.g., nitric acid and
13 hydrochloric acid), and biocides and fungicides. Many of these materials have been greatly reduced or
14 eliminated from routine operations, but workers involved in environmental restoration and waste
15 management activities continue to face potential exposures.

16 The Hazardous Chemical Inventory Report, which includes the identity, location, storage
17 information, and hazards of the chemicals that exceeded threshold planning quantities, is submitted
18 annually to state and local authorities.' Eleven materials stored by DOE-PORTS exceeded the threshold
19 planning quantities in 1999: aluminum oxide, diesel fuel, ethylene glycol, lithium hydroxide, PCBs,
20 sodium fluoride, sulfuric acid, triuranium octaoxide, UF6, uranium tetrafluoride, and uranium (ingots and
21 fuel rods) (DOE 2000a).